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	Ein cyf / Our ref: 126/22/FOI 


	Dyddiad / Date: 18th August 2022


Further to your request for information dated 7th July 2022, I am pleased to provide the following response. Please accept our apologies for the delay.
Your request and our response:

I would like to make an FOI request relating to the local treatment guidelines currently in place at your organisation, this request is in three parts.

Part 1: Please can I enquire if your organisation has any local treatment guidelines for following conditions:

	Therapy Area
	Does your organization have local treatment guidelines for this condition? Yes/No
	If Yes please supply URL or provide a copy as an attachment

	Inflammatory Bowel Disease
	 No
	 

	Ulcerative Colitis
	 Yes
	 
[image: image1.emf]UC-Flare-Pathway- Updated.pdf



 EMBED Word.Document.8 \s [image: image2.emf]Inpatient  Management Pathway for Acute Severe Colitis.doc



	Crohn’s Disease
	 Yes
	 
[image: image3.emf]CD-Flare-Pathway- Updated.pdf




Part 2: You have previously responded to a number of FOIs relating to the treatment of other conditions. In each instance no local guidelines for the treatment of these conditions were available. Please can I enquire if any local guidelines for the treatment of these conditions have been published since your previous response. 
	Therapy area
	Previous FOI response
	Date
	Have any local guidelines been published since previous FOI response? Yes/No

If Yes please supply URL or provide a copy

	Diabetes
	No local guidelines
	February 2018
	
[image: image4.emf]2018 BCUHB  Hospital Management of Hypoglycaemia in Adults March 27th 2018 Final DTG approved.pdf



 EMBED AcroExch.Document.DC  [image: image5.emf]T2D Treatment  pathway v1.2 (FINAL approved July 2021).pdf



 EMBED AcroExch.Document.DC  [image: image6.emf]MM78 -Prescribing  Insulin in Adults on Admission to Hospital.pdf



	Axial Spondyloarthritis (AxSpA) including Ankylosing Spondylitis (AS)
	No local guidelines
	10/03/2021
	No Local guidelines

	Asthma
	No local guidelines
	February 2019
	
[image: image7.emf]Enviro impact  Inhalers Final.pdf



	Lipid Lowering
	No local guidelines
	May 2020
	
[image: image8.emf]MM36 - BCUHB  Adult Lipid Modification Guideline.pdf



	Rheumatoid Arthritis
	No local guidelines
	10/03/2021
	
[image: image9.emf]BCUHB Rheumatoid  Arthritis Pathway for Targeted Therapiessept 21.docx



 EMBED Word.Document.12 \s [image: image10.emf]BCUHB psoriatic  arthritis pathway july22.docx



	Heart Failure
	No local guidelines
	December 2020
	
[image: image11.emf]Wales Cardiac  Network - Heart Failure Algorithm for 2021 v1.pdf




Part 3: For the following conditions you previously responded that a local guideline was available please can you confirm if these guidelines are still place or if they have been updated.

	Therapy area
	Document title
	FOI  Date
	Publication date
	Review Date
	Has this document been updated? (Yes/No)

	COPD
	COPD Management and prescribing guide 
	October 2016
	May 2022
	May 2025
	No

	Osteoporosis
	Clinical Guidelines for the Management of Osteoporosis
	March 2020
	July 2021
	July 2023
	Yes

	Psoriatic Arthritis
	Approved BCUHB treatment pathway for psoriatic arthritis.
	October 2020
	September 2021
	September 2024
	Yes

	Psoriasis
	Psoriasis: BCUHB treatment pathway in patients aged 18 or over
	October 2020
	August 2020
	August 2023
	No
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Glossary/Abbreviations: 


 


SDE X-Pert Diabetes Education  


SMBG Self-Monitoring Blood Glucose  


CV Cardiovascular   


AE Adverse events  


CKD Chronic kidney disease  


AKI Acute kidney injury  


  BCUHB Formulary choice: 


DPP4i Dipeptidyl Peptidase-4 inhibitors Sitagliptin, Linagliptin, Saxagliptin 


SGLT-2i Sodium-glucose cotransporter-2 inhibitors Dapagliflozin, Canagliflozin, Empagliflozin 


GLP-1 Glucagon-like peptide-1 Exenatide, Liraglutide, Semaglutide▼, 


Dulaglutide, Lixisenatide 
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If HbA1c ≥ 58 mmol/mol (7.5%) or individually agreed target (at maximum tolerated dose), follow 1, 2, 3, 4 and CONSIDER one of: 


If HbA1c ≥ 58 mmol/mol (7.5%) or individually 


agreed target (at maximum tolerated dose), 


follow 1, 2, 3, 4 and CONSIDER adding in one of: 


If HbA1c > 48mmol/mol (6.5%) OFFER: 


If triple therapy not effective/not tolerated/contraindicated, consider a combination of metformin, sulphonylurea & GLP 1 AGONIST, 


with proven CVD benefit*B, if have: 


- BMI ≥ 35 kg/m 2 (adjusted for black, Asian & minority ethnic groups ) and specific psychological or other medical problems 


associated with obesity or 


- a BMI < 35kg/m 2 & insulin would have significant occupational implications or weight loss would benefit other significant 


obesity related co morbidities. 


Review at 6 months only continue if reduction in HbA1c ≥ 11 mmol/mol (1.0%) and weight loss of ≥ 3% of initial body weight. 


*1 Increase dose gradually over several weeks to 


minimise gastrointestinal (G/I) side effects (s/e’s) 


 If eGFR < 45 ml/min/1.73 m2- review dose 


(max 500 mg BD) 


 If eGFR < 30 ml/min/1.73m2 – stop 


 Caution if sudden deterioration in renal 


function & risk eGFR <45 ml/min/1.73m2. 


 If GI s/e’s consider trial of m/r metformin 


 If metformin contraindicated or true 


intolerance, see chart on page 2. 


 


Refer to X-PERT Diabetes Education (SDE) programme (via BCUHB Self-Care 


Office) & provide Pocket Medic link http://www.medic.video/a21-type2 


www.medic.video 


 


Do not routinely offer SMBG unless 


taking insulin/oral medication 


which increases hypoglycaemia risk 


 


When starting insulin, use 


a structured programme.  


Continue metformin for 


people without 


contraindications or 


intolerance. Review the 


continued need for other 


blood glucose lowering 


therapies. 


 


STANDARD RELEASE METFORMIN*1 
Efficacy: moderate 
CV benefit: Yes 
Hypoglycaemia risk: Low 
Weight: reduction 
Main adverse events (AEs): gastrointestinal 
In CKD Stage 3A: Max 2g daily. See AKI leaflet 


 


PIOGLITAZONE*4 
Efficacy: moderate 
CV benefit: Probable (but fluid retention) 
Hypoglycaemia risk: Low 
Weight: gain  
Main AEs: oedema/fractures 
In CKD Stage 3A: dose unchanged 
 


DIET AND LIFESTYLE ADVICE 


SGLT-2i*5 
Efficacy: moderate 
CV benefit: Some*A 
Hypoglycaemia risk: Low 
Weight: Loss 
Main AEs: genital mycotic/amputation 
In CKD Stage 3A: do not initiate*6 


SULPHONYLUREA 
Efficacy: High 
CV benefit: No 
Hypoglycaemia risk: High 
Weight: gain 
Main AEs: hypoglycaemia 
In CKD Stage 3A: careful monitoring 


DPP4i*2 
Efficacy: low/moderate 
CV benefit: No 
Hypoglycaemia risk: Low  
Weight: Neutral 
Main AEs: Few 
In CKD Stage 3A: Reduce dose*3 
 


INSULIN BASED 
TREATMENT 


Efficacy: High 
CV benefit: No 
Hypoglycaemia risk: Highest 
Weight: Gain 
Main AEs: Hypoglycaemia 
In CKD Stage 3A: Dose unchanged  


 


METFORMIN & 


DPP4i & 


SULPHONYLUREA 


 


METFORMIN & 


PIOGLITAZONE & 


SULPHONYLUREA 


 


METFORMIN & 


PIOGLITAZONE 


& SGLT-2i 


METFORMIN & 


SULPHONYLUREA & 


SGLT-2i 


Support the person to aim for an HbA1c level of 48 


mmol/mol (6.5%) or individually agreed target - use NICE 


patient decision aid to discuss level of blood glucose control. 


1. Reinforce diet & lifestyle 


2. Check adherence to drug therapy  


3. Discontinue medication NOT 


effective 


4. Check renal function 


Support the person to aim for 


an HbA1c level of 53 


mmol/mol (7.0%) or 


individually agreed target - use 


NICE patient decision aid to 


discuss level of blood glucose 


control & choice of therapy. 


GLP-1 
Efficacy: High 
CV benefit: Some* 
Hypoglycaemia risk: 
Low  
Weight: Loss 
Main AEs: 
Gastrointestinal 
In CKD Stage 3A: 
Dose unchanged*7 
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Measure HbA1c & review at 3-6 monthly intervals 


(until stable on unchanged therapy) then 6 monthly 


intervals. 


ALGORITHM FOR BLOOD GLUCOSE 
LOWERING THERAPY IN ADULTS 


WITH TYPE 2 DIABETES 


*2 MHRA - Risk of acute pancreatitis *3 No dose reduction required for linagliptin. *4 MHRA alert – Bladder Cancer, cardiac failure. Do not offer/continue if have HF/history of 
HF, hepatic impairment, DKA, current or history of bladder cancer or uninvestigated macroscopic haematuria. *5 Only if SU not tolerated or contraindicated or person at 
significant risk of hypoglycaemia or its consequences. MHRA alerts - Serious & life-threatening cases of diabetic ketoacidosis have been reported, interrupt treatment in patients 
who are hospitalised for major surgical procedures or acute serious medical illnesses, lower limb amputations for canagliflozin, Fournier’s gangrene, See AKI leaflet *6 
Canaglifozin can be initiated in renal impairment see SPC. *7 Caution with exenatide when eGFR<50 ml/min/1.73 m2 3 



http://www.medic.video/a21-type2

http://howis.wales.nhs.uk/sites3/page.cfm?orgid=475&pid=52799

https://www.nice.org.uk/guidance/ng28/resources/patient-decision-aid-1687717

https://www.nice.org.uk/guidance/ng28/resources/patient-decision-aid-1687717

https://www.nice.org.uk/guidance/ng28/resources/patient-decision-aid-1687717

https://www.gov.uk/drug-safety-update/dipeptidylpeptidase-4-inhibitors-risk-of-acute-pancreatitis

https://www.gov.uk/drug-safety-update/pioglitazone-risk-of-bladder-cancer

https://www.gov.uk/drug-safety-update/insulin-combined-with-pioglitazone-risk-of-cardiac-failure

https://www.gov.uk/drug-safety-update/sglt2-inhibitors-updated-advice-on-the-risk-of-diabetic-ketoacidosis

https://www.gov.uk/drug-safety-update/sglt2-inhibitors-monitor-ketones-in-blood-during-treatment-interruption-for-surgical-procedures-or-acute-serious-medical-illness

https://www.gov.uk/drug-safety-update/sglt2-inhibitors-updated-advice-on-increased-risk-of-lower-limb-amputation-mainly-toes

https://www.gov.uk/drug-safety-update/sglt2-inhibitors-reports-of-fournier-s-gangrene-necrotising-fasciitis-of-the-genitalia-or-perineum

http://howis.wales.nhs.uk/sites3/page.cfm?orgid=475&pid=52799





 
 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


  


 


If HbA1c ≥ 58 mmol/mol 


(7.5%) or individually 


agreed target (at maximum 


tolerated dose) CONSIDER  


If HbA1c > 48mmol/mol (6.5%) and metformin 


contraindicated or true intolerance CONSIDER: 


Refer to X-PERT Diabetes Education (SDE) programme (via BCUHB Self-Care 


Office) & provide Pocket Medic link http://www.medic.video/a21-type2 


Do not routinely offer SMBG unless 


taking insulin/oral medication 


which increases hypoglycaemia risk 


 


When starting insulin, use a structured programme and continue 


metformin for people without contraindications or intolerance. Review 


the continued need for other blood glucose lowering therapies. 


 


PIOGLITAZONE*4 
Efficacy: moderate 
CV benefit: Probable (but fluid retention) 
Hypoglycaemia risk: Low 
Weight: gain  
Main AEs: oedema/fractures 
In CKD Stage 3A: dose unchanged 
 


DIET AND LIFESTYLE ADVICE 


SGLT-2i*5 


(if pioglitazone or SU not appropriate) 
Efficacy: moderate 
CV benefit: Some* 
Hypoglycaemia risk: Low 
Weight: Loss 
Main AEs: genital mycotic/amputation 
In CKD Stage 3A: do not initiate*6 


SULPHONYLUREA 
Efficacy: High 
CV benefit: No 
Hypoglycaemia risk: High 
Weight: gain 
Main AEs: hypoglycaemia 
In CKD Stage 3A: careful monitoring 


DPP4i*2 
Efficacy: low/moderate 
CV benefit: No 
Hypoglycaemia risk: Low  
Weight: Neutral 
Main AEs: Few 
In CKD Stage 3A: Reduce dose*3  
 


INSULIN BASED 
TREATMENT 


Efficacy: High 
CV benefit: No 
Hypoglycaemia risk: Highest 
Weight: Gain 
Main AEs: Hypoglycaemia 
In CKD Stage 3A: Dose unchanged  


 


SULPHONYLUREA 


& DPP4i 


SULPHONYLUREA & 
PIOGLITAZONE 


 


PIOGLITAZONE 
& DPP4i 


PIOGLITAZONE & 
SGLT-2I 


1. Reinforce diet & lifestyle 


2. Check adherence to drug therapy  


3. Discontinue medication NOT 


effective 


4. Check renal function 


5. Aim for HbA1c of 53 mmol/mol 


Support the person to aim for 


an HbA1c 48 mmol/mol (53 


mol/mol if drug associated 


with hypoglycaemia) or 


individually agreed target - use 


NICE patient decision aid to 


discuss level of blood glucose 


control & choice of therapy. 
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Measure HbA1c & review at 3-6 


monthly intervals (until stable on 


unchanged Tx) then 6 monthly 


intervals. 


ALGORITHM IF METFORMIN 
CONTRAINDICATED/TRUE INTOLERANCE 


If metformin not tolerated consider 


trial of m/r metformin – follow page 1 


NOTE:  The order of drugs within each step is not intended to denote preference. Base choice on; efficacy in terms of metabolic response, CV, micro & macrovascular benefit, weight 
management, adverse effects, safety & tolerability, monitoring, route of administration, renal function, individual’s clinical circumstance e.g. co-morbidities, risks from polypharmacy, 
individual’s preferences & needs, licensed indications & cost (if ≥ 2 drugs in same class choose lowest acquisition cost). Combination tablets are not recommended.  See BCUHB formulary  


Abbreviations: DPP-4i (Dipeptidyl peptidase-4 inhibitor); sitagliptin first line (or linagliptin in renal impairment). GLP-1 (Glucagon-like peptide-1) preferred choice see *B, SGLT-2i (Sodium–glucose cotransporter 2 
inhibitors) preferred choice see *A. SU (sulphonylurea) preferred choice gliclazide. CKD 3A = chronic kidney disease stage 3A (estimated glomerular filtration rate 45−59 ml/min/1.73 m2) CV (cardiovascular). 


SGLT2i *A The EMPAREG trial found for the primary outcome (composite of death from CV causes, non-fatal MI, non-fatal stroke) to be statistically significant for superiority p=0.04 of empagliflozin compared (cf.) 
to placebo. Fewer people with established CV disease died from CV causes and heart failure HF (25mg OD dose only) cf. placebo.  There was no difference in fatal acute MI, non-fatal silent MI and stroke.  Fewer 
people treated with empagliflozin died from all-cause mortality if they did not have HF but there was no difference if they had HF cf. to placebo. In the CANVAS & CANVAS=R studies patients had high CV risk. The 
primary outcomes (composite of death from CV causes, non-fatal MI, non-fatal stroke) was statistically significant for superiority p=0.02 cf. placebo.  However, for the individual outcomes there was no difference in 
CV mortality, non-fatal MI, non-fatal stroke and all-cause mortality between canagliflozin and placebo.  Fewer people were hospitalised for HF compared to placebo. There was an increase in lower limb 
amputations with canagliflozin cf. placebo. In DECLARE TIMI 58 the primary composite outcome of MACE (CV death, MI & ischaemic stroke) was not statistically significant for dapaglifozin cf. placebo.  It did not 
decrease HF related hospitalisations.  Dapagliflozin was non-inferior (P<0.001) to placebo so there were no safety concerns. Empagliflozin is recommended first line and canagliflozin if renal impairment. 


GLP-1 *B The EXSCEL study demonstrated safety for exenatide but did not demonstrate superiority cf. to placebo for CV outcomes. The REWIND study found a statistical significance for the primary composite 
outcome for dulaglutide compared to placebo (p=0.026) for superiority, however, the individual components CV death, MI or stroke were not statistically significant.  The LEADER trial found a clinically meaningful 
decrease in nephropathy, CV mortality & mortality from all causes for liraglutide cf. placebo.  However, the EMA noted this was for the 1.8 mg dose and not applicable to the majority of patients.  The ELIXA study 
found no difference in CV mortality, all cause mortality, MI, stroke and hospitalisations for HF for lixisenatide cf. placebo. The SUSTAIN-6 study found fewer people had non-fatal stroke for semaglutide cf. placebo 
but no difference for CV mortality, non-fatal MI, hospitalisation for HF and all-cause mortality.  The PIONEER-6 trial was not sufficiently powered to demonstrate CV benefit for oral semaglutide cf. placebo; the 
EMA questioned the robustness of the CV outcomes of the trial as this was not demonstrated for s/c semaglutide.  


NICE states: There is limited evidence from large trials focusing on CV, macrovascular and microvascular outcomes.  Of all the antidiabetic drugs & combination of drugs healthcare professionals do know which 
drugs or combination of drugs are best at improving macro and microvascular outcomes.  


tolerated dose) follow 1, 2, 3, 4, CONSIDER one of:  


4 



http://www.medic.video/a21-type2

https://www.nice.org.uk/guidance/ng28/resources/patient-decision-aid-pdf-2187281197

https://bcuformulary.wales.nhs.uk/

https://www.nejm.org/doi/pdf/10.1056/NEJMoa1504720?articleTools=true

https://www.nejm.org/doi/pdf/10.1056/NEJMoa1611925

https://www.nejm.org/doi/pdf/10.1056/NEJMoa1812389?articleTools=true

https://www.nejm.org/doi/pdf/10.1056/NEJMoa1612917?articleTools=true

https://www.nejm.org/doi/pdf/10.1056/NEJMoa1603827?articleTools=true

https://www.nejm.org/doi/pdf/10.1056/NEJMoa1509225?articleTools=true

https://www.nejm.org/doi/pdf/10.1056/NEJMoa1607141?articleTools=true

https://www.nejm.org/doi/pdf/10.1056/NEJMoa1901118?articleTools=true





 
 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


  


 


Offer NPH insulin (human background e.g. Insuman Basal, Humulin I or Insulatard) 
once or twice daily according to need 


When starting insulin, use a structured programme employing active dose titration. 
Continue metformin for people without contraindications or intolerance. 


Background Insulin Analogues  
Consider, as an alternative to NPH insulin, using a long-acting background 
analogue insulin once daily e.g. Abasaglar – first line if:  
1. Needs assistance to inject insulin  
2. Lifestyle is restricted by recurrent symptomatic hypoglycaemic 


episodes or  
3. Would otherwise need twice-daily NPH insulin in combination with oral 


blood glucose lowering drugs.  
4. Does not reach target HbA1c due to significant hypoglycaemia or  
5. Experience significant hypoglycaemia on NPH insulin irrespective of 


HbA1c 
6. Cannot use the device to inject NPH insulin but could administer their 


own insulin safely & accurately if switched to a long acting Insulin 
analogue. Or who need help from carer to administer insulin injections 
and a switch would reduce the number of daily injections.  
Lantus or Levemir Insulin are alternatives. 


 


Twice Daily Regimen 
Consider a biphasic insulin; (NPH 


combined with short-acting 
soluble insulin) (particularly if 


HbA1c is ≥ 75 mmol/mol (9.0%)). 
Either separately or pre-mixed 


(biphasic) human insulin 
e.g. Insuman Comb, Humulin M3 


Consider pre-mixed (biphasic) preparations (NPH 
combined Rapid/Quick -Acting insulin analogue), e.g. 
Novomix 30, Humalog Mix 25 or Humalog Mix 50, if:  
- the person prefers injecting insulin immediately 
before a meal, or  


- hypoglycaemia is a problem or  


- blood glucose levels rise markedly after meals.  
 


Basal bolus 
Monitor those on background 
or premixed insulin regimens 
for the need to change to a 
basal bolus insulin regime using: 


 NPH Background OR Analogue 
Background Insulin in 
combination with: 


 Rapid/Quick Acting mealtime 
bolus insulin such as Apidra or 
Novorapid or Humalog. 


 


High-strength insulin/prolonged insulin types: 
Insulin glargine 300 units/mL (Toujeo) or  
Tresiba 100 units/mL or 200 units/mL pens can 
be considered for specialist initiation and 
ongoing monitoring in primary care for those 
who are: 


 having long acting insulin more than 1 unit/kg 
body weight  


 dependent on a carer e.g. district nurse to  
allow more flexible timing of administration  


NB. Different strength –see MHRA safety alert 


INSULIN STRATEGIES FOR TYPE 2 DIABETES If pioglitazone is 


continued with insulin 


monitor for signs of 


cardiac failure – see 


MHRA alert 


Review need for 


sulphonylurea 


once insulin 


therapy stabilised 


SGLT2i in combination 


with insulin with or 


without other antidiabetic 


drugs is an option. 
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15. Davies M J, D’Alessio D A, Fradkin J. Management of hyperglycaemia in type 2 diabetes, 2018. A consensus report by the American Diabetes Association (ADA) and the European Association for the Study of Diabetes (EASD). Diabetologia. 2018 


Oct 5th; 61: 2461-2498. 
16.  


Combination GLP-1 & Insulin  Only offer a GLP-1 Agonist in combination with insulin 


with specialist care advice and access to ongoing support from a consultant-led multi-
disciplinary team. NB MHRA - Diabetic ketoacidosis on rapid reduction/discontinuation of insulin.  
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https://www.gov.uk/drug-safety-update/high-strength-fixed-combination-and-biosimilar-insulin-products-minimising-the-risk-of-medication-error

https://www.gov.uk/drug-safety-update/insulin-combined-with-pioglitazone-risk-of-cardiac-failure

https://www.nice.org.uk/guidance/ng28

https://www.nice.org.uk/guidance/ng28/evidence/march-2018-evidence-reviews-for-sglt2-inhibitors-and-glp1-mimetics-pdf-4783687597

https://www.nice.org.uk/guidance/ng28/evidence/march-2018-evidence-reviews-for-sglt2-inhibitors-and-glp1-mimetics-pdf-4783687597

https://www.sign.ac.uk/media/1090/sign154.pdf

http://www.drugtariff.nhsbsa.nhs.uk/#/00795053-DC/DC00795050/Home

http://www.medicinescomplete.com/

https://www.gov.uk/drug-safety-update/glp-1-receptor-agonists-reports-of-diabetic-ketoacidosis-when-concomitant-insulin-was-rapidly-reduced-or-discontinued
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[image: image2.png]INPATIENT MANAGEMENT PATHWAY FOR ACUTE SEVERE COLITIS

Acute Severe Colitis :
6 bloody stool in 24 hrs
with one of the following :

Patient Name....oeveeeiereiiereeereeeeeeeesneonnens

Pulse rate > 90 bpm Hospital Number.........cc.cueueevecreereececsecnenns
Temperature > 37.8 °C .

Raised CRP > 30 mg/L Date of Birth..euoeveiiiriiieiiireiieeieneneennnnns
Haemoglobin < 10.0 g/dL Ward..oooiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiinnneeeeee,

| D 1

General Measures:

* IV fluids and electrolytes (K" and/or Mg"") Abdo. X-ray to exclude
* FBC, U&Es, LFT, albumin, blood cultures if febrile and Toxic megacolon - defined as :
daily CRP. * >6 cm diameter of

transverse colon or
* Stool chart . *  >9cm of caecum
* Stool C/S (send 3 separate specimens) and request C. Repeat Abdo. X rays if indicated

difficile toxin on each one. Erect Chest X ray

If perforation suspected

Specific Measures:

* Hydrocortisone 100mg /6 hr IV
* Consider Topical Mesalazine / steroid (if tolerated and retained)
* Antibiotics only if infection is considered (febrile and acute first attack of short duration)

v

Check List :
Within 24 hours

B Prophylactic Clexane

B Stool C&S/Clostridium Toxin requested

B Abdominal X-ray requested and reviewed

B Bone protection Calcichew D3 Forte 2 tab once a day prescribed

B Anticholinergics, antidiarrhoeals, opioids & NSAIDs stopped

B Referral to specialist care (Gastroenterology or Colorectal team within 24 hrs)

B Referral to Dietician

B Weight Measured

B  Urgent Flexible Sigmoidoscopy requested - without bowel preparation
(if no previous history of colitis)

DAY 3 1fstool frequency > 8 and CRP > 45 or falling albumin, despite appropriate
medical treatment (85% risk of colectomy) :

* Counsel patient about options (rescue medical therapy vs surgery)
* Refer for surgical opinion
* Refer to stoma nurse

Prepared by Dr. N. Altaie (CT2 Medicine) & Dr. H. Khan (Consultant Gastroenterologist)
Wrexham Maelor Hospital, BCUHB. 2" November 2009.
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Ulcerative Colitis Flare Pathway
Pathway for adults with known uncomplicated Ulcerative Colitis 
who may be having a flare


For more information on supporting patients with Crohn's 
or Colitis see the RCGP and Crohn's & Colitis UK IBD toolkit: 


www.rcgp.org.uk/ibd           July 2019


Endorsed by


Y
These patients should have access to an IBD 
specialist—please contact their team before 


making any medication changes. 


Y


Pancolitis/extensive disease


Assess response after 2 weeks Deteriorating


No better Improving


Assess response after 2 weeks


No better Complete course


Proctitis or left-sided disease 


Exclusions: age under 16, have a stoma or fistula,  have had surgery, or on 
biological therapy (e.g. Humira).


Ask about triggers. Check adherence to medication. Stop NSAIDs. Consider self-care for mild symptoms including dietary advice and 
reducing stress. See rcgp.org.uk/ibd and signpost to crohnsandcolitis.org.uk. 


Tests: stool culture, U&E, FBC, ESR/CRP, faecal calprotectin. Stop NSAIDs. Consider self-care for mild symptoms including dietary advice and 
reducing stress. Seek advice from the IBD helpline, IBD team or on-call gastroenterologist. 


Acute Severe colitis: 
6 or more bowel movements plus two or more features of systemic upset: 


Visible blood in stool 
Pyrexia (temperature greater than 37.8°C) 


Pulse rate greater than 90 bpm 
Anaemia (Hb <105g/L) 


Erythrocyte sedimentation rate >30 mm/hr or CRP >40 mg/L 


Maximise oral 5-ASA (mesalazine): 
Pentasa 4g, Mezavant XL 4.8g, Octasa 4.8g, Asacol 4.8g, Salofalk 3g  


Still symptomatic - consider adding topical therapy: 
Mesalazine Salofalk foam enema 2g nocte, Pentasa liquid enema 


1g nocte, or Salofalk liquid enema 2g nocte 
Or add Clipper 5mg (Beclamethasone) OD for 28 days, or Budesonide 


MMX (Cortiment) 9mg OD for 8 weeks.


Visit the NICE website for further information on doses:
bnf.nice.org.uk/drug/budesonide.html#indicationsAndDoses 
bnf.nice.org.uk/drug/mesalazine.html#indicationsAndDoses


Oral prednisolone 40mg od for 7 days then 35mg od for 7 days.
Reducing by 5mg each week over 8 weeks = 252 x 5mg prednisolone 


tablets in total. 
Remember GI and bone protection. Counsel re: side effects 


Inform the IBD team when oral steroids are given. Patients should 
not have more than one course of steroids in a year without 


considering escalating steroid-sparing agents.  


crohnsandcolitis.org.uk/steroids 


Continue treatment for 8 weeks then revert to maintenance dose 
of oral mesalazine 


Encourage lifetime compliance 


crohnsandcolitis.org.uk/aminosalicylates


Proctitis 
Mesalazine Salofalk suppository 1g nocte, Pentasa 1g suppository nocte


      Left sided disease 
Mesalazine Salofalk foam enema 1-2g nocte, Pentasa liquid enema 1g 


nocte, or Salofalk liquid enema 2g nocte 
Budesonide Budenofalk foam enema 2mg nocte, Budesonide Entocort 


liquid enema 2g or Prednisolone Predsol liquid enema 20mg nocte 


Already taking and still symptomatic - Add oral 5-ASA maximum dose 
(see left) 


N


N


Discuss with 
on-call 


gastroenterologist 
/medical team


May need 
admission. 


Discuss with 
on-call Gastro 


team.


May need 
admission. 


Discuss with 
on-call Gastro 


team.


Improving 


Seek advice from the IBD team via the IBD hotline 
crohnsandcolitis.org.uk/ibdnurse  


Deteriorating
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Heart Failure in Wales in 2021– a Parallel Approach 
Produced by the Welsh Heart Failure Expert Reference Group  


 “If you want your Heart Failure patients to do well get them on these four medications as 
quickly as possible and to the highest doses possible”  


 


  


  


  


  


  


  


  


  


  


  


  


  


  


  


  


  


  


  


  


  


  


Symptomatic Heart Failure with  
Reduced Ejection F raction    


1)   For patients with fluid overload consider loop diuretic   
2)   Consider  B - blocker . Delay if pulmonary oedema , ascites or  


marked oedema. C ons ider Digoxin to rate control in  AF.   
3)   Consider  Sacubitril Valsartan   NICE EF<35% ( , ACC EF<=40% ) .    


If hypotensive consider low dose ARB as a bridge to an ARNI.    
For EF 35 - 50 % consider ACE/ARB   


4)   Consider  SGLT2i   in n on diabetics and   in   Type II   d iabetes   
5)   Consider  MRA   ( eGFR>30 and K <5.0)   


Consider  
Ivabradine   


EF<35%,  SR,  
HR>70 on  
maximum            
B - blocker   


For Black patients  
on maximal  


therapy consider  
Hydralazine/  


ISMN   


1)   Review frequently with assessment of heart rate, blood  pressure, renal function, fluid balance and  
weight until on optimal therapy. ( at least  )  weekly review where possible 2   


2)   Consider referral to secondary or tertiary care heart failure service   
3)   Consider serial NT - ProBNP where clinical assessment is difficult or   when using remote assessment   
4)   Titrate medication in parallel where safe and practical to minimise number of visits   
5)   Consider further investigation  –   Holter, MRI, Angiography, other imaging etc.   
6)   Reassess LV by echo at 3 month interval after completing  titration, particularly in device  


candidates   
a.   In patients EF<35% with LBBB and QRS >130ms consider CRT, mainly for symptoms.   
b.   In patients with EF <35% consider risk/benefit of ICD therapy.   


7)   Focus on symptoms and quality of life for the advanced heart failure  patient who does not  
improve with aggressive therapy where palliation is more appropriate.   
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 Adapt drug initiation and titration to the individual patient based on fluid status, heart rate, 
blood pressure and renal function.  


1. Plan parallel initiation and titration of the four most effective disease modifying 
drugs.  


2. Reduce the number of steps to optimal care.  
3. Limit reassessments by echocardiography.  


  
Improve symptoms  


Reduce hospitalisation  
Reduce mortality  


Protect renal function  
  


  
  


  
  


Safe, Effective, Efficient, Timely, Equitable and Person Centred  
 in line with the   


    Welsh Government Quality Statement for Heart Conditions  
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Notes  


• Historical guidelines for heart failure management adopt a stepwise linear approach to heart failure 
treatment based on the chronology of clinical trial publication and assumes that the most effective 
drugs were developed first.  


• Traditional optimisation involved sequentially initiation and titration of up to 10 drugs, which was 
extremely expensive in terms of resource, time and repeat echocardiography and could take up to 6 
months.  


• Significant benefits of the newer drugs occur within 30 days of initiation therefore the historical 
model may result in delay, harm and hospitalisations.  


• B-blockers, ARNI, SGLT2i and MRA act as disease-modifying agents, which when combined 
represent foundation therapy for HFrEF.  


• B-blockers are probably the single most effective drug to start early when tolerated, but should be 
delayed in patients in pulmonary oedema, ascites and severe oedema, and started when there is 
only mild oedema. B-Blockers are particularly helpful in patients with ischaemic heart disease and 
arrhythmias.  


• SGLT2is have a striking effect in preventing hospitalisation and might be used early, particularly in 
outpatients.  


• If patients are hypotensive, initiating Sacubitril valsartan may be problematic, in which case a low 
dose of an ARB may be considered as a first step. Hypotension usually resolves after a few days and 
a switch to Sacubitril Valsartan may be appropriate.  


• Sequencing drugs specifically for a patient profile may result in improved outcomes, for example 
early initiation of an ARNI and SGLT2i could reduce the risk of renal insufficiency or hyperkalaemia 
seen later with an MRA.  


• The addition of a new class at low dose can exert meaningful effect of mortality or hospitalisation 
that may be greater than that seen by titrating first line drugs.  


• In outpatients, drug initiation should be considered after individual assessment with checks of fluid 
balance, heart rate, blood pressure, renal function and weight. Titration should occur on an 
appropriate timescale, usually 1-2 weekly.  


• In inpatients where all parameters including renal function are assessed frequently, drug titration 
should be reviewed daily as soon as renal function results are available. All four drug classes should 
ideally be initiated pre discharge.  


 References  


The Quality Statement for Heart Conditions. Welsh Government. Link  


How Should We Sequence the Treatments for Heart Failure and a Reduced Ejection Fraction? A  
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fraction. Witte et al Open Heart 2021; 8:e001585. doi: 10.1136/ openhrt-2021-001585. Link  
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Flare pathway for adults with known Crohn’s Disease without a stoma or an individual care plan. 
Exclusions: age under 16, have a stoma or fistula, have had surgery or are on 


immunomodulators—azathioprine, mercaptopurine, methotrexate or a biological therapy (e.g. Humira).


Exclude intercurrent gastrointestinal infection. Ask about triggers. Check adherence to medication. 
Stop NSAIDs. Consider self-care for mild symptoms including dietary advice and reducing stress. 


See rcgp.org.uk/ibd and signpost to crohnsandcolitis.org.uk. Check inflammatory blood markers and faecal 
calprotectin, but initiate treatment before results are available if clinical suspicion is high. 


Crohn’s Disease Flare Pathway


Perianal Ileal or ileo-colonic 


Patients with 
Crohn’s are at risk of  
abscess formation. 
Ideally arrange US, 


bloods and stool 
cultures.


Colonic 


May need 
admission, 


discuss with 
on-call 


Gastro team. 


Needs 
discussion 


with on-call 
Gastro team. 


Steroids 
contra-


indicated.


Y


Y


Y


Y
Y


N


N


Is there a hot 
fluctuant 


swelling or is the 
patient vomiting?


Phone on-call 
Surgical SpR.


Metronidazole or ciprofloxacin [unlicensed 
indications], alone or in combination, can 


improve symptoms of fistulating Crohn's but 
complete healing occurs rarely. 


Metronidazole is usually given for 1 month, 
but no longer than 3 months because of 


peripheral neuropathy concerns.  
Discuss all cases of perianal Crohn’s with 


the IBD team. 


Budesonide 
(Budenofalk or 


Entocort) 9mg/day 
for 8 weeks, consider 
tapering off for 2-4 


weeks after. 


Inform the IBD team 
when oral steroids are 
given. Patients should 


not have more than 
one course of steroids 


in a year without 
considering escalating 
steroid sparing agents.


  
crohnsandcolitis.org.


uk/steroids 


Oral prednisolone 40mg/day for
 7 days then reducing by 


5mg/week over 8 weeks = 252 x 
5mg prednisolone tablets in total. 


Remember GI and bone protection. 
Counsel re: side effects


 
Inform the IBD team when oral 


steroids are given. Patients should 
not have more than one course of 


steroids in a year without 
considering escalating steroid 


sparing agents. 


 crohnsandcolitis.org.uk/steroids


For more information on 
supporting patients with Crohn's 
or Colitis see the RCGP and 
Crohn's & Colitis UK IBD toolkit: 


www.rcgp.org.uk/ibd


Abscess 
found


No evidence 
of penetration 


No evidence 
of penetration 


Abscess 
found


Where is the main 
site of disease? 


Are there obvious 
signs of obstruction 


(vomiting, 
post-prandial pain 
and weight loss) or 
fevers or a palpable 


mass?


In any flare arrange 
bloods and stool 


cultures. 
Patients with Crohn’s 
are at risk of  abscess 


formation.
If there are any 


concerns arrange USS. 


Are there obvious 
signs of obstruction 


(vomiting, 
post-prandial pain 
and weight loss) or 
fever or a palpable 


mass? 


Other sites? 


Endorsed by
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1. Scope 
 
This document provides guidance for prescribers on the assessment, treatment and 
ongoing management of patients with raised cholesterol.  This may be for primary or 
secondary prevention of cardiovascular disease (CVD), familial 
hypercholesterolaemia or hypertriglyceridaemia for patients primarily seen in primary 
care settings. 


 


 
 


2.  Summary of guidelines 
 
a) GP Practices should prioritise secondary prevention patients and high risk primary 


prevention patients above low risk patients. 


 
 


b) For secondary prevention of cardiovascular disease (CVD): 
 


 Offer atorvastatin 80mg once daily 
 


 For patients with renal impairment, patients who may have risks for drug 
interactions or patient preference, start at 20mg once daily then titrate up 
according to response 


 


 
c) To identify people at high risk of CVD suitable for primary prevention: 


 


 NICE1 recommend to use a systematic strategy (e.g. the NHS Health Check 


programme) 
 


 Use the QRISK3 assessment tool, where appropriate, to estimate the 10 year 
CVD risk.   Assess people of 84 years of age or less and people with type 2 
diabetes. QRISK3 will not be valid in patients with existing CVD, type 1 
diabietes, CKD 3 and above and familial hypercholesterolaemia 
 


 


 High risk people are classed as having a 10% or higher risk of developing 
CVD over 10 years. In these individuals, consider starting on Atorvastatin 
20mg once daily 


 
 


d )  Do not use a risk assessment tool to assess CV risk in people with estimated 


glomerular filtration rate of < 60mLs/min/1.73m2 or albuminuria.  These people are 


at risk of CVD.  


 


e) When communicating risk with patient: 
 


 NICE1 recommends an informed discussion between the clinician and the 


person about the risks and benefits of statin treatment 
 


 Discuss potential benefits from lifestyle modifications, informed patient 


preference, co-morbidities, polypharmacy, general frailty and life expectancy 



https://www.qrisk.org/three/
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 NICE have produced a series of patient decision aids (PDAs) to enable 


patients to assess the risks and benefits of commencing a statin: 


https://www.nice.org.uk/guidance/cg181/resources/patient-decision-aid- pdf-


243780159 


 
f) For primary prevention of CVD in people at high risk: 


 


 Optimise modifiable risk factors and if appropriate refer for support to make 


lifestyle changes, before offering statin treatment 
 


 Following lifestyle measures reassess CVD risk and offer atorvastatin 20mg 


(high intensity and low acquisition cost) to people who have >/=10-year risk 


of developing CVD (high risk patients) 
 


 
g) Prior to starting lipid modification therapy: 


 


 Measure a full lipid profile including total cholesterol, HDL-cholesterol, 
LDL- cholesterol and triglyceride concentrations together with HbA1c, TFTs 
and LFTs. Consider secondary causes of hyperlipidaemia and manage as 
needed 


 


 
h) Review 6-8 weeks after initiation of lipid modification therapy: 


 


 Measure lipid profile and LFTs in all people who have been started on a 
high intensity statin treatment. Check CK if the patient complains of muscle 
aches post statin commencement 


 


 Aim for greater than 40% reduction in non-HDL-cholesterol in primary and 
secondary prevention 


 


 In patients with recent atherosclerotic cardiovascular events including post-
acute coronary syndrome, ischaemic stroke or peripheral arterial disease, 
aim for 50% LDL reduction and LDL < 1.4mmol/L 


 


 
i) If a greater than 40% reduction in non-HDL cholesterol is not achieved: 


 


 Discuss adherence and timing of dose 
 


 Optimise adherence to diet and lifestyle measures 
 


 Consider increasing Atorvastatin dose if started on less than Atorvastatin 80 
mg once daily and the person is judged to be at high cardiovascular risk 
because of co-morbidities, risk score or using clinical judgement 


 


 Consider adding a second line agent such as Ezetimibe5 for further LDL 
reduction if Atorvastatin dose cannot be increased further 


 
 


j) Higher  intensity  statins  are  recommended  in  patients  with  familial 
hypercholesterolaemia  ( primary and secondary CVD prevention ) and in those 



https://www.nice.org.uk/guidance/cg181/resources/patient-decision-aid-%20pdf-243780159

https://www.nice.org.uk/guidance/cg181/resources/patient-decision-aid-%20pdf-243780159
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with mixed dyslipidaemia (secondary prevention) or type 2 diabetes mellitus to 
achieve acceptable LDL cholesterol targets.  Higher intensity statins are defined 
as statins which are able to lower LDL cholesterol by at least 40% or more (Table 
1).  


 
k) Consider adopting the European Cardiology Society/ European Atherosclerosis 


Society (ESC/EAS - 2019)4 guidelines of LDL target of < 1.4mmol/L in secondary 
prevention patients especially those who had acute coronary syndrome ischaemic 
stroke or peripheral arterial disease. For patients with known cardiovascular 
disease who develop a second vascular event within 2 years of the previous event 
while on maximum tolerated statin therapy, aim for future LDL < 1.0mmol/L4. 


 
 


l) Consider starting Bempedoic acid8 with Ezetimibe in patients with high 
cardiovascular risks who are  statin intolerant (challenged with at least two 
statins) and where Ezetimibe alone does not control low-density lipoprotein 
cholesterol well enough (see Bempedoic acid pathway – Figure 3). 
 
 


m) Consider referral to the Lipid clinic for advice (+/- starting on PCSK9 inhibitors)  in 
patients who are of high cardiovascular risk and whose LDL cholesterol are 
persistently above the NICE PCSK9 inhibitors LDL threshold 6,7 despite maximal 
tolerated oral lipid lowering therapy (see NICE PCSK9 inhibitor criteria – Figure 
4). 


 
 


n) Patients with significant hypertriglyceridaemia (Tg > 10.0mmol/L) need aggressive 
lifestyle modifications including weight loss, alcohol abstinence and adherence to 
a low fat diet prior to consideration of fibrates and omega 3 fatty acid compounds. 


 
 


3.  Cardiovascular Disease (CVD) Prevention 


 
a) Identification and Assessment of CVD Risk 


 
i. Communicating risk 


 
Use jargon-free language to communicate information on risk. Document the 
discussion relating to the consultation on risk assessment and the person’s decision. 
If the person’s CVD risk is at a level where intervention is recommended but they 
decline the offer of treatment, advise them that their CVD risk should be reassessed 
again in the future. Record their choice in their medical notes. 


 
ii. Identification and risk assessment  


 
Primary prevention 
Use a systematic strategy to identify people between 40 and 84 years of age who are 
likely to be at high risk and review risk on an ongoing basis. Prioritise people for a full 
formal risk assessment if their estimated 10-year risk of CVD is 10% or greater1. For a 
full risk assessment, use the QRISK3 risk assessment tool. 



https://www.qrisk.org/
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Standard CVD risk scores will underestimate risk in certain patient groups.  Always 
use ethnicity, lipid profile, family history and clinical judgement in addition to risk 
assessment tools. 


 
QRISK3 should not be used for the following groups as it underestimates these 
patients overall cardiovascular risks.  


 Type  1 diabetes mellitus with one of the following – over 40 years, had diabetes 
for > 10 years, established nephropathy or other CVD risk factors 


 Type 2 diabetes mellitus  


 CKD patients with eGFR < 60 ml/min/1.732 or albuminuria 


 Familial hypercholesterolaemia or other inherited disorders of lipid metabolism 


 People over 85 years of age 
  The above group of patients should be offered lifestyle modification and statin 
 
Secondary Prevention 
Secondary prevention refers to patients with underlying atherosclerosis cardiovascular 
disease (ASCVD) which includes angina, previous MI, revascularization, stroke or TIA 
or symptomatic peripheral arterial disease.  
 


iii. Measuring lipid levels 


 
 Before starting therapy for primary prevention of CVD, check lipid profile: 
 


 A fasting profile (aim for overnight fast of 12 hours – water allowed) is 
usually more useful than a non-fasting lipid profile as it will allow more 
accurate calculation of LDL cholesterol to be derived. All lipid profiles 
requested in BCUHB will have total cholesterol, triglycerides, HDL-
cholesterol, non-HDL-cholesterol and calculated LDL-cholesterol 
reported by the laboratories 


 If a patient cannot be fasted in the initial visit, consider repeating a 
fasting lipid screen if the measured total cholesterol is >7.5mmol/L 


 
Patients admitted with suspected acute coronary syndrome (ACS) should have a lipid 
sample taken within 24 hours of onset of symptoms or after 6 weeks post ACS. 


 
iv. Secondary causes of hypercholesterolaemia 


 
If total cholesterol >7.5mmol/L, exclude  possible  common  secondary  causes  of 
dyslipidaemia, such as: 


 Excess alcohol consumption. Check history and gamma-glutamyl 
transferase (GGT) 


 Newly diagnosed or poorly controlled diabetes (check history and HbA1c) 


 Hypothyroidism. Check thyroid-stimulating hormone (TSH) if this has not been 
done for 12 months 


 Liver disease. Check liver function tests (LFTs) 


 Nephrotic syndrome (check renal function, serum albumin and urine dipstick for 
proteinuria) 
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b)            Lifestyle Modifications 
 
 Advise the following lifestyle changes to people at risk of cardiovascular disease: 


 Encourage a healthy general diet 
 Physical activities – aim for 2.5 hours per week 


 Weight management 


 Alcohol consumption, advise to drink within the recommended units 


 Smoking cessation 
 


c)             Lipid Modification Therapy 
 


i. Primary prevention 
 


Before offering statin treatment for primary prevention: 
 Optimise the management of all other modifiable CVD risk factors 


 Discuss the benefits of lifestyle modification 


 Recognise that people may need support to change their lifestyle 
 Offer people the opportunity to have their risk of CVD assessed again after they 


have tried to change their lifestyle 
 


 


Consider offering atorvastatin 20mg daily to: 


 High risk people who have a ≥10% risk of developing CVD over 10 years 


 People over 85 years of age or older with a reasonable life expectancy 
 


 


Be aware of factors that may make treatment inappropriate: 


 Life limiting illness 


 Patient reluctance to take treatment for primary prevention 


 History of poor compliance 


 Significant polypharmacy burden 
 


ii. Secondary prevention including post-Acute Coronary Syndrome (ACS) 
      


Choose a high intensity statin as a first choice for secondary prevention. Offer 
Atorvastatin 80mg once daily for secondary prevention especially post ACS. Do not 
delay statin treatment to manage modifiable risk factors.  


 
Use a lower dose of Atorvastatin such as Atorvastatin 20mg once daily if any of the 
following apply: 


 Potential drug interactions 


 High risk of adverse effects 
 Patient preference (in conjunction with medical advice) 


 Chronic kidney disease stage 3 to 5.  (Start Atorvastatin 20mg once daily and 
agree the use of higher doses with a renal specialist if eGFR is < 
30mL/min/1.73m2) 


 
Target Lipid Levels post ACS: 
 


 ESC/EAS (2019)4 recommends LDL-C level <1.4 mmol/L and a >50% reduction 
in LDL-C.  This should be the preferred target especially in the setting of post 
cute ACS 
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 In patients with known cardiovascular disease who experience a second 
vascular event within 2 years while on maximum tolerated statin therapy, aim 
for LDL < 1.0mmol/L 


 
Re-check lipid levels and liver function after 6-8 weeks of statin therapy. If target levels 
have not been attained, review concordance, diet and any tolerance issues. See 
Appendix figure 1: Lipid management post ACS. 
   
 


iii. Non-statin lipid lowering agents useful as second, third and fourth line 
therapy in secondary prevention:  


 
 
Ezetimibe  


 
NICE TA 385 (2016) recommends Ezetimibe in combination with a statin when lipid 
levels are not adequately controlled despite being on one of the higher intensity 
statins.  Re-check lipids after a further 6 weeks.   


 
Bempedoic Acid 


 
NICE TA 6948 (2021) recommends Bempedoic acid (see Appendix Figure 2) with 
Ezetimibe as an option for treating primary hypercholesterolaemia (heterozygous 
familial and non-familial) or mixed dyslipidaemia if statins are contraindicated or not 
tolerated and Ezetimibe alone does not control LDL-cholesterol well enough.  


 


Bempedoic acid with Ezetimibe can be used as separate tablets (Nilemdo® - 
Bempedoic acid 180mg once daily) or a fixed-dose combination (Nustendi® – 
Bempedoic acid 180mg & Ezetimbe 10mg once daily). 


 
 


PCSK9 inhibitors – Alirocumab and Evolocumab 
 


NICE TA3936 (Alirocumab) and TA3947 (Evolocumab) recommends the use of PCSK9 
inhibitors (BRAG status RED) in exceptional circumstances where patients have 
documented intolerance to lipid lowering drugs (including statins) or where despite 
maximal conventional lipid-lowering therapies, specific LDL goals (see Appendix 
Figure 3) are not achieved. These patients should be referred to the Lipid clinic for 
further consideration of PCSK9 inhibitors commencement. 


 
iv. Managing patients established on statin therapy 


 
Patients established on a different statin should be maintained on their treatment 
unless there are clinical concerns. The choice of statin should follow BCUHB 
formulary. 


 
Clinicians should discuss with patients who are stable on a low or medium intensity 
statin (e.g. simvastatin 40mg) the likely benefits and potential risks of changing to a 
high intensity statin such as Atorvastatin 20mg once daily, at their next medication 
review. Patients at higher risk should be prioritised to change. 


 
Atorvastatin 80mg has a better safety profile than simvastatin 80mg. Due to concerns 
about increased cases of myopathy and rhabdomyolysis, the MHRA has advised 
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caution in the use of simvastatin 80mg and also of simvastatin 40mg when taken in 
conjunction with interacting medications (see BNF for list of interactions).  
 
Pravastatin and Rosuvastatin are hydrophilic statins which are not affected by 
cytochrome P4503A4 (unlike lipophilic statins such as Simvastatin and Atorvastatin).  
They can be used in patients who are on drugs which are cytochrome P450 inhibitors 
which would otherwise increase plasma concentrations of these statins.  


 


v. Managing patients intolerant to statin therapy 
 
If a patient reports adverse effects especially muscle side-effects when taking 
high-intensity statins (i.e. Atorvastatin 20mg once daily, 40mg once daily or 80mg 
once daily) discuss the following possible strategies with them: 


 
 Review history, confirm new onset muscle/joint symptoms and assess severity 


of symptoms 
 


 Check serum creatinine kinase (CK - muscle enzyme) in the setting where the 
patient reports muscle aches or muscle weakness. If the CK is > 4X upper limit 
of normal, consider stopping the statin for 4-6 weeks and reassess the CK 
again. Note that CK can also be elevated due to physical activities and the 
patient should be advised to keep to sedentary activities for 48 hours prior to 
repeating CK again. If symptoms resolved on discontinuation of statin, 
consider re-challenging again with a lower dose statin or alternative statin.  If CK is > 
10X upper limit of normal, stop statin and assess possibility of development of 
myositis / rhabdomyolysis. Seek specialist advice 


 


 If there is no CK rise despite muscle symptoms, consider reducing the statin 
dose - for example, if a patient is on Atorvastatin 80mg once daily initially and 
experiences mild side effects, consider reducing to Atorvastatin 20mg once 
daily or even 10mg once daily 


 


 Consider changing to an alternative h y d r o p h i l i c  statin such as 
Rosuvastatin if the patient was originally on Atorvastatin. Suggest starting with 
Rosuvastatin 5mg once daily and titrate to 10 mg or 20mg once daily if the 
non-HDL or LDL targets are not achieved. Note that the maximum 
recommended dose for Rosuvastatin in Asian patients and patients with 
moderate renal impairment is 20mg once daily. Rosuvastatin  should  not  be  
used  in  patients  with  CKD  4-5  (eGFR  < 30mL/min/1.73m2) 


 
NICE TA 6948 (2021) recommends the use of Bempedoic acid with Ezetimibe as an 
option for treating primary hypercholesterolaemia (heterozygous familial and non-
familial) or mixed dyslipidaemia in high risk patients. Bempedoic Acid can be 
considered in patients who are not able to tolerate at least 2 statins and has 
demonstrated that Ezetimibe alone does not control the LDL cholesterol adequately. 
 
Seek specialist advice for patients with genetic dyslipidaemia and patients with CVD 
who are intolerant to 2 different statins and where Ezetimibe and Bempedoic acid are 
either not suitable or not tolerated. These patients may be suitable for PCSK9 
inhibitors which is still currently BRAG status – Red. 
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Do not prescribe other lipid regulating drugs (e.g. fibrates, nicotinic acid, bile acid 
sequestrants, and omega 3 fatty acid compounds) for prevention of cardiovascular 
disease, alone or in combination with a statin in primary or secondary prevention as 
these drugs lack cardiovascular outcome evidence in preventing CVD events. 


 
 


d) Monitoring 
 


i. Lipid profile 
 
Measure the total cholesterol, HDL cholesterol and non-HDL cholesterol at 6-8 weeks 
of starting treatment. Aim for a greater than 40% reduction in non-HDL cholesterol. 
For secondary prevention especially post-acute coronary syndrome, it is preferable to 
aim for LDL-C < 1.4mmol/L. Once LDL is stable, aim for once a year lipid profile 
monitoring. 


 
If this target is not achieved, check statin concordance first, then consider increasing 
the dose (if started on less than atorvastatin 80mg and the person is judged to be at 
higher risk because of co-morbidities, risk score or using clinical judgement). 
Consider adding second line lipid lowering agent if needed to achieve LDL targets. 


 
ii. Liver function 
 


Baseline liver transaminase enzymes (ALT or AST) and GGT levels should be 
measured before starting a statin. Liver function tests including ALP and GGT should 
be repeated within 6-8 weeks of starting treatment and repeated at 12 months, but 
not again unless clinically indicated. 


 
Do not routinely exclude people from statin therapy who have liver transaminase levels 
that are raised but are less than 3 times the upper limit of normal. Identify other 
causes of raised transaminases especially where the abnormal transaminase levels 
do not normalise on discontinuation of statins. 


 
iii. Creatine kinase (CK) 


 
Ask the patient if they have had persistent generalised unexplained muscle pain or 
muscle weakness.  If they have, measure the CK levels. In asymptomatic patients, no 
baseline CK is needed before commencement of statins. In patients with existing 
musculoskeletal pains, it may be useful to have a baseline CK level prior to statin 
commencement in order to allow for serial CK comparison if the patient reports 
worsening muscle aches post statin. 
 


iv. Serum urate 
For patients who are starting on Bempedoic Acid, please measure their urate levels at 
baseline and 6-8 weeks after starting treatment or if they present with clinical gout. An 
increase in serum urate while on Bempedoic Acid is not an indication to discontinue 
treatment. However if patient develop clinical gout, treatment may have to be 
reviewed. 
 
e) Patient Counselling 
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All patients starting on statin therapy should be counselled on the following: 


 Possible   drug   interactions   and   some   foods   (e.g.   grapefruit   juice   or 
supplements) 


 Possible adverse drug reactions and to report unexplained muscle pain 


 Discuss adherence and timing of dose 


 Optimise adherence to diet and lifestyle measures 


 Advise women to stop taking statin 3 months before attempting to conceive or if 
pregnancy is a possibility 


 
 


4.  Familial Hypercholesterolaemia (FH)  
 
Patients with FH are at very high risk of premature cardiovascular events. If 
untreated, about 50% of men and 30% of women with FH will develop coronary 
heart disease by the time they are 50 and 60 years of age respectively4. Within 
BCUHB, we have an ongoing commitment to identify FH patients in the region. 
 


i. Case Finding 
 
NICE recommends systematically searching primary care records for people who are 
at highest risk of FH:  
 


 Younger than 30 years, with a total cholesterol concentration greater than 7.5 
mmol/L 


 30 years or older, with a total cholesterol concentration greater than 9.0 
mmol/L 


 


Note - previous guidelines advocated (Simon Broome criteria) / consider possibility of 
FH in people with a total cholesterol concentration ≥7.5mmol/L and a LDL level 
≥4.9mmol/L together with a family history of premature coronary heart disease. 
However, it is now widely acknowledged that large numbers of individuals have LDL 
cholesterol levels equal or above Simon Broome levels but most of these people are 
without FH (see below).  
 
Since 2012, BCUHB has continued to utilise LDL cholesterol data within our 
population (~700,000 individuals – across 3 DGH’s / Pathology labs) with the aim of 
adopting pro-active methods of searching for eligible FH patients who would likely 
qualify for the All Wales FH screening programme. It is estimated that BCUHB 
Pathology laboratories across the three sites have tested approximately 13,500 
patients with total cholesterol >7.5 mmol (and ~5000 with LDL >4.9 mmol) each year. 
These figures have proven relatively consistent annually over subsequent years. 
Assuming the prevalence of FH in the population is 1 in 250, it is estimated BCUHB 
FH population is around 2,800 (representing currently only 1/5th of the size of patients 
identified annually with total cholesterol ≥7.5). Therefore, the FH service advocates 
prioritising those with the highest LDL levels initially where possible to go forward for 
genotyping (+/- adjusting for age).   
 
Excluding secondary causes, individuals with LDL cholesterol ≥6.5 mmol/L and low 
Triglycerides (defined as Tg <2.4mmol/L) are added to an ‘Alert’ patient contact 
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notification system (PCNS) & this provides means for automatic electronic notification 
if the patient subsequently attends a secondary care service. 
 
Further to informatics based LDL patient contact alert systems, the provision of pro-
active daily LDL cholesterol lists also provide an additional case finding opportunity 
across BCUHB (as high LDL levels are flagged at time of testing) and facilitates 
another effective adjunct for appropriate FH case finding / screening. On a regular 
basis, the daily SQL (Structured Query Language) lists are reviewed by the FH Nurse 
using the following criteria: 


 All patients with LDL > 5.0mmol/L – results are checked for age / gender 
centiles and secondary causes are excluded 


 BCUHB wide ‘Troponin’ lists – data reviewed against LDL lists and younger 
patients with CVD presentation 


Those patients most likely to have FH and who are eligible for genetic screening will 
have their GP notified so that they can be referred to +/- clinic or ward based review 
where appropriate. 
 


ii.  Assessment 
 


When considering a diagnosis of FH, review family history with particular reference to 
premature CVD and hypercholesterolaemia. However, a family history may have 
confounders (e.g. adoption, non-paternity, early death from other causes) and 
absence of family history does not exclude the diagnosis. The presence of tendon 
xanthoma in the patient or their relatives is pathognomonic of familial 
hypercholesterolaemia. 


 


To confirm clinical diagnosis of FH, ideally take at least two measurements of LDL 
concentration. It is perfectly acceptable to accept a random lipid profile as the first 
test, and if levels are significantly raised, consider a second test as a fasting test. 


 
Exclude secondary causes of hypercholesterolaemia, such as: 


 Excess alcohol consumption (check history and GGT) 


 Newly diagnosed or poorly controlled diabetes (check history and HbA1c) 
 Hypothyroidism (check TSH if this has not been done for 12months) 


 Liver disease (check LFTs) 


 Nephrotic syndrome (check renal function, serum albumin and urine dipstick) 
 
The probability of FH increases with the higher LDL cholesterol. It is unusual for 
triglycerides to be significantly raised; if the triglycerides are raised, see 
hypertriglyceridaemia section. Otherwise, consider specialist assessment for 
appropriate patients with an LDL> 6.4mmol/L as they may be eligible for FH 
Genotyping. 
 


Refer appropriate suspected patients to lipid clinic for confirmation of diagnosis and 
initiation of cascade testing. 
 
Patients with FH are already at high risk of CVD and do not require a 10 year CVD risk 
assessment.   


 Do not use CHD risk estimation tools e.g. QRISK3 


 Where possible request baseline ECG 
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 Consider requesting blood testing for Lipoprotein (a) levels 
 


iii. Treatment 
 
Patients with familial hypercholesterolaemia should be considered for statin treatment 
early. Clinicians should not use QRISK3 to decide treatment commencement as this 
tend to underestimate their overall CVS risk. These patients should be treated as high 
cardiovascular risks and treatment regime (statins and second line lipid lowering 
agents) should be aimed at reducing LDL cholesterol by 50% initially.  
 
Very high risk FH patients whose LDL reduction is less than 50% below baseline may 
also be eligible for PCSK9 inhibitors (specialist Lipid clinic referral). 


 
FH patients receiving lipid modifying drug treatment should aim to reduce their LDL 
concentration initially by more than 50% from baseline with a higher intensity statin 
+/- ezetimibe. FH patients (secondary prevention) should aim to have their LDL 
cholesterol < 1.4mmol/L if achievable. 


 
Smoking cessation is paramount in this group of patients to reduce their age of onset 
of coronary event. Refer to the Help me Quit website https://www.helpmequit.wales/ 
for information on smoking cessation services available in the area. 


 
For further information, contact Dr Y-P Teoh, Consultant Chemical Pathologist, 
yeeping.teoh@wales.nhs.uk (Tel.0300 0858098) or Rob Gingell, FH nurse specialist, 
robert.p.gingell@wales.nhs.uk (Mob. 07805667608).  
 
 


5. Hypertriglyceridaemia Treatment 
 


Any initial/random triglycerides with value > 4.5mmol/L, consider asking for a repeat 
lipid profile again with a 12 hour or longer fast. Water and clear fluids allowed.  
 
If confirmed hypertriglyceridaemia, provide appropriate lifestyle advice and support 
including: 


 Diet modification (keep to a low fat, healthy diet) and improved glycaemic 
control 


 Dietician review is often valuable at this stage 


 Strongly advice increase in physical activities +/ normalising weight 


 Strongly advice alcohol abstinence – alcohol excess is one of the commonest 
reasons for hypertriglyceridaemia in the community 


 Maximise glycaemic control if patient is diabetic 
 
Statin treatment should be considered in all patients whose 10 year cardiovascular 
risk is ≥10% regardless of their triglycerides levels. Statins per se do not have a 
strong impact at reducing triglycerides but will help with reducing a patient’s overall 
cardiovascular risks.  


 
Fasting Triglyceride concentration ≥ 20mmol/L, urgently exclude secondary causes 
including  


 Alcohol excess - check LFTs & GGT  
 Poor glycaemic control - check HbA1c and fasting glucose 



https://www.helpmequit.wales/

https://www.helpmequit.wales/

mailto:yeeping.teoh@wales.nhs.uk

mailto:robert.p.gingell@wales.nhs.uk
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 Once the above secondary causes have been excluded, consider referral to 
Lipid clinic for further advice 


 
Fasting Triglyceride concentration between 10 and 20mmol/L: 


 Maximise lifestyle advice on diet, exercise activities and limit alcohol 
consumption 


 Consider either Omacor 2-4gm once daily or Fenofibrate 200mg 
once daily to treat hypertriglyceridaemia. If the patient cannot tolerate 
Omacor or Fenofibrate (but not contraindicated for fibrates), consider 
Bezafibrate MR 400mg once daily as an alternative option 


 Seek specialist advice if the triglyceride concentration remains consistently 
above 10mmol/L once lifestyle factors are maximised 


 
Fasting Triglyceride concentration between 4.5 and 9.9mmol/L 


 Maximise lifestyle advice on diet, exercise activities, weight reduction and 
limit alcohol consumption 


 
Fibrates are effective at lowering triglyceride levels and may be an option for isolated 
hypertriglyceridaemia or in mixed hyperlipidaemia when statins are contraindicated. 
The combination of fibrate and statin can be used but it will increase the risk of 
myopathy and it is important to check Creatine Kinase levels (CK) if patient complaints 
of muscle symptoms.  If starting on fibrates:  
 


 Obtain baseline creatinine (U&Es) and LFTs before commencing treatment 


 Check U&Es, LFTs and fasting lipids 6-8 weeks after treatment 
commencement 


 If serum creatinine increases >50% or evidence of new liver dysfunction 
(transaminase >3X ULN), consider stopping fibrate and monitor again 


 
Omega 3 fatty acid compounds such as Omacor at doses between 2g to 4g can be 
considered for treatment of endogenous hypertriglyceridaemia when dietary measures 
are insufficient to produce an adequate response. 
 
Both fibrates and omega 3 fatty acid compounds do not have a role in cardiovascular 
prevention and should not be used in the setting where there is no evidence of 
hypertriglyceridaemia. 
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Figure 1:    Lipid Management Pathway – post Acute Coronary Syndrome (secondary prevention) 
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 Figure 2: Statin Intolerance and Bempedoic Acid Pathway 
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Figure 3: Alirocumab and Evolocumab NICE TA 393/394 – June 2016 
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BCUHB Algorithm for the Hospital Management of Hypoglycaemia in Adults with Diabetes 


Hypoglycaemia = Blood Glucose of less than 4mmol/L                                                                                                                                                                                                                    
(if not less than 4mmol/L but symptomatic; give a small carbohydrate snack for symptom relief) 


                           Mild                                                        Moderate                                                                          Severe 


 


 
Patient is conscious, orientated and able to swallow                                                                            


(OR conscious, NBM but with functioning NG or PEG in situ) 
Patient is conscious, able to swallow but is 


confused and unable to co-operate 


Patient unconscious, fitting, aggressive or nil by mouth (NBM)                                                                     


(if unconscious follow Resus Guidelines) 


Give 15-20g quick-acting carbohydrate as:         


 1 x 60mL bottle GlucoJuice® (15g)           
 200mL pure fruit juice e.g. Orange (20g)                                                                                                                                                                            


 TEST BLOOD GLUCOSE AFTER 15 MINUTES 


       


 


 


 


 


             


or    


        


         


 


 


     Check ABC. Stop any IV insulin and fast bleep doctor 


 


 


 


                        


TEST BLOOD GLUCOSE AFTER 10 MINUTES                     


 


Give 1.5–2 tubes Dextrogel®/GlucoGel® 


 (contents of each tube (10g glucose) to be squeezed between 
teeth & gums and outside of cheek rubbed gently)  


TEST BLOOD GLUCOSE AFTER 15 MINUTES 


                           


                                                                                             


 


 Blood glucose level should now be above 4mmol/L                Give 20g of long-acting carbohydrate:   e.g. 2 crackers, slice of bread, 300mL glass of milk  OR  next meal if due .                                                                


If IM Glucagon* has been administered then give 40g long-acting carbohydrate to replenish glycogen stores.                                                                                                                                                                         


For Enterally fed patients ONLY:  restart feed  OR  give bolus feed  OR  start IV 10% glucose infusion at 100mL/hr                                                                                                                                                                                                                                                                                


If ‘Nil by mouth’ (NBM) then once blood glucose is greater than 4mmol/L -  give IV 10% glucose infusion at 100mL/hr until no longer NBM or reviewed by doctor.                


Do NOT omit subsequent doses of insulin.  Continue regular capillary blood glucose monitoring for 24-48 hours.  Review insulin/oral hypoglycaemic doses.  Refer to Diabetes Team for severe 


or repeated HYPOs.  Always use the HYPO STICKER – record in medical notes.                                                           Reference: Hospital Management of Hypoglycaemia in Adults with Diabetes - Sept 2013  


*Glucagon may take up to 15 minutes to take effect & may be less effective in patients with liver disease, glucocorticoid deficiency,  those chronically malnourished or starved with depleted 


glycogen stores (hence only given once per hypo episode) and in patients prescribed sulphonylurea therapy e.g. Gliclazide.              J Walker & BCUHB Diabetes Teams: March 2018:  Version 3  


If still less than 4mmol/L repeat  


above treatment (up to max 3 times) 


If still hypoglycaemic or deteriorating 
at any stage, call doctor and consider 


IV glucose (as for severe) or 1mg 


glucagon* IM (only to be given once) 


If HYPO due to sulphonylurea (e.g. gliclazide) or long-acting insulin, risk of hypoglycaemia may persist for 24-36 hours especially in renal impairment – consider IV 10% glucose infusion 100mL/hr 


If still less than 4mmol/L repeat 
above treatment (up to max 3 times) 


If above ineffective, consider 1mg 


glucagon* IM (only to be given once) or 


if still hypoglycaemic or deteriorating 
at any stage, call doctor and consider 


IV glucose (as for severe) 


 


 


If blood 
glucose 


≥4mmol/L 


If blood 
glucose 


≥4mmol/L 


If still hypoglycaemic, repeat above IV treatment up 
to max 3 times then start IV 10% glucose infusion 


If blood 
glucose 


≥4mmol/L 


Use infusion pump if available 


but do not delay treatment 


If NO IV access: Give 1mg Glucagon* IM    (only to be given once)  


If IV access: Give IV glucose infusion over 10-15 minutes as:  


75-100mL of 20% glucose     (in large vein + sodium chloride 0.9% flush)       
OR                                                                                                      


150mL of 10% glucose                                                                      
OR                                                                                                     


30mL of 50% glucose    (in large vein + sodium chloride 0.9% flush)  


Use infusion pump if available 


but do not delay treatment 
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Prescribing insulin in adults on admission to hospital 


Confirm the patients usual insulin regimen  and document clearly in the notes: 


 Insulin name (by BRAND), device e.g. vial, cartridge, pre-filled pen and concentration e.g. 100 units/ml 


 Dose (If patient carbohydrate counts then record their usual dose per 10g of carbohydrate) 


 Timings 


 Who administers the insulin 


 


Usual type of insulin and dose can be confirmed 


Patient is well and eating and drinking: 


 Prescribe insulin clearly as taken at home 


 Prescribe using BRAND name 


 Write UNITS in full (do not use ‘u’ or ‘iu’) 


Patient is unwell and unable to take usual 


dose and has Diabetic ketoacidosis (DKA) or 


Hyperosmolar hyperglycaemic syndrome 


(HHS): 


 Follow DKA chart or HHS protocol 


Patient is NBM, unable to tolerate usual 


insulin or has been diagnosed with sepsis: 


  Start a variable rate insulin prescription 


       Always continue background intermediate 


or long acting insulin 


Unable to confirm usual type or doses of insulin 


If patient, relative/carer or district nurse unable to confirm, check recent admissions, nursing home and 


GP prior to contacting pharmacy or diabetic specialist nurse. 


Patient is well and eating and drinking normally: 


If Type 1 or Type 2 known to be on insulin, prescribe:  


Calculating estimated insulin dose from patient’s weight: 


Total daily insulin dose (TDD) = 0.5* x body weight (kg) 


(*use 0.3 if CKD 4 or 5, severe hepatic failure) 


Give half of TDD as basal insulin (Lantus®)  and divide the 


remainder by three for bolus insulin (Apidra® /Novorapid®)  


doses with each meal 


E.g.  Patient weight 60kg 


 0.5 x 60 = 30 units total daily insulin dose 


 Basal dose 30 ÷ 2 = 15 units 


 Bolus dose 15 ÷ 3 = 5 units with each meal  


Continue until insulin dose can be established and refer to 


diabetes team. 


Monitor blood glucose four times a day (pre-meals and 


bedtime) 


Patient is unwell and has DKA or HHS: 


 Follow DKA chart or HHS protocol 


  


Patient is NBM or sepsis: 


 Start variable rate insulin 


 Prescribe Lantus® Solostar/Abasaglar® 10 


units SC at bedtime 


  


Refer to diabetes team and monitor blood 


glucose as per DKA/HHS protocol 


  


Refer to diabetic team and monitor blood 


glucose frequently 
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KNOW YOUR INSULIN 


 Mealtime Insulin Background Insulin 


Insulin 


profile 


Rapid acting insulin 


analogues 


Short acting soluble/neutral 


insulin 


Intermediate acting  


biphasic/pre-mixed insulin Intermediate              


acting isophane 


insulin 


Long acting                


insulin analogues 


Ultra long 


acting insulin 


analogues 
Isophane & rapid 


acting insulin 


analogue 


Isophane & 


short acting 


soluble insulin 


Dosing 


relative to 


mealtime 


Immediately before meal, 


during a meal or if 


necessary immediately 


after a meal 


Administer 20-30 minutes 


before meal 


Administer up to 10 


minutes before a meal, 


during a meal or if 


necessary    


immediately after a 


meal 


Administer 20-30 


minutes before 


meal 


Does not need to 


be given at 


mealtimes 


Does not need to be 


given at mealtimes 


Does not need 


to be given at 


mealtimes 


Usual 


dosing 


regimen 


Usually with EACH meal 


of the day - breakfast, 


lunch AND evening meal 


(combined with  


background insulin in 


basal/bolus regime) 


Usually with EACH meal of the 
day - breakfast, lunch AND 


evening meal (combined with 
background insulin in 
basal/bolus regime) 


Usually TWICE  daily - 
with breakfast and  


evening meal 


Usually TWICE  
daily - with     


breakfast and 
evening meal 


Usually ONCE a 
day (occasionally 


twice a day) 


Usually ONCE a day 
(occasionally dose is 


twice a day e.g. 
Levemir® often given 


twice a day) 


Usually ONCE a 
day 
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Novorapid® Actrapid® Novomix® 30 Humulin M3® Insulatard® Lantus® 


Tresiba® 


100 units/ml 


200 units/ml 


Apidra® Humulin S® Humalog® Mix25 Insuman® Comb 25 Humulin I® Abasaglar® 
Toujeo® 


300 units/ml 


Humalog® Insuman® Rapid Humalog® Mix50 Insuman® Comb 50 Insuman® Basal Semglee®  


Fiasp® Hypurin® Bovine Neutral  
Hypurin® Porcine 


30/70 Mix 


Hypurin® Porcine 


Isophane 
Levemir®  


Insulin lispro® Hypurin® Porcine Neutral      


Lyumjev®       


STOP: Confirm any doses greater than 25 units STOP: Confirm any doses greater than 50 units 


*Please consult the BCUHB formulary for the latest formulary choices on ‘Inform Online Formulary’ via Prescribing Matter 






BCUHB Rheumatoid Arthritis Pathway for Targeted Therapies								[image: ]

 (
Targeted
 therapy options (
with 
methotrexate
 or as 
monotherapy
).
Filgotinib
 
(NICE TA676)
Adal
imumab
 or 
etanercept
 (NICE TA715
) 
Infliximab
 (IV only) TA715 with MTX
 
) (
Patient has failed treatment with 
≥
2 conventional DMARD therapies alone or in combination. Please refer to NICE guidance for advice on optimising conventional therapies
) (
Is patient able to tolerate 
Methotrexate
?
)  DAS >5.1                                                                                                                                   3.2 <DAS <5.1 



	

 (
Targeted MONOTHERAPY options
:
a
) 
Filgotinib
 (NICE TA676), 
upadacitinib
 (NICE TA 665), 
tofacitinib
 (NICE TA  480), 
baricitinib
 (NICE TA 466)
b) 
adalimumab
, 
etanercept
, 
certolizumab
 
pegol
, 
tocilzumab
 (NICE TA375)
c) 
Sarilumab
 (NICE TA485)
c) 
sarilumab
 (NICE TA 485)
)                         Yes                                 No			Yes

 (
Targeted therapies in
 COMBINATION with 
methotrexate
:
a) 
filgotinib
 (NICE TA676), 
upadacitinib
 (NICE TA 665) 
tofacitinib
 (NICE TA 480) 
baricitinib
 (NICE TA 466)
b) 
adalimumab
, 
etanercept
, 
infliximab
, 
certolizumab
 
pegol
, 
golimumab
, 
abatacept
 or 
tocilizumab
 (NICE TA 375)
c) 
sarilumab
 (NICE TA 485)
)	                                                                                                                                             No

	

 (
Moderate 
EULAR response achieved at 6 months?
)                                                        			                            	



	

 (
Moderate 
EULAR response achieved at 6 months?
) (
Continue treatment
)	Yes		       	No				               	 No                         Yes

 (
Continue treatment
)		



         											

 (
Moderate 
EULAR response achieved?
) (
Moderate 
EULAR response achieved at 6 months
) (
Is patient a suitable candidate for 
rituximab
?
Consider: need to administer via infusion, infection risk etc
) (
Rituximab
 + 
methotrexate
(
review
 at 16-24 weeks)
)	No	     		No

	No                                                                                        Yes

 (
Continue treatment
) (
Continue treatment
)	Yes	Yes

	



 (
Cost Hierarchy
 (most cost effective at the top)
Rituximab
 
(needs day case admission for IV infusion)
Adalimumab
 
Filgotinib
Etanercept
 
Infliximab
 
(
NOTE: needs
 loading via IV route before s/
c use)
Upadacitinib
Baricitinib
Tofacitinib
Sarilumab
Abatacept
Golimumab
Tocilizumab
) (
Additional information
:
Ensure that the most cost effective treatment is prescribed where possible
Prescribe a 
biosimilar
 version where one is available.
Take patient factors into consideration e.g. needle phobia, family planning
, concurrent illnesses
 etc. 
For drugs available in both IV and SC formulation, consider other factors in addition to drug acquisition cost
s
.
)		













 (
Useful links
:
https://pathways.nice.org.uk/
https://www.rheumatology.org.uk
)	

Prepared by Alaw Jones, Christopher Pritchard. 

Reviewed by:									August 2021
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Approved BCUHB treatment pathway for psoriatic arthritis.  Written by Chris Pritchard 26/07/2017. Adapted by Alaw Jones 20/9/2021. Reviewed by:



 (
General advice
For patients with 
moderate- severe s
kin psoriasis
;
 consider referral to dermatology.
 
For patients with significant skin, eye or bowel disease select most appropriate biologic as per licence and NICE approval.  
Patients maybe under more than one speciality concurrentl
y which may impact choice
Please use the most cost-effective option where more than one option available. 
See below box in orange.
 
) (
Review periods for primary efficacy
Apremilast – 16 weeks
Secukinumab
, 
ixekizumab
 – 16 weeks
Anti-TNFs (
etanercept
, 
adalimumab
, 
certolizumab
, 
golimumab
, infliximab) 
and JAK inhibitors
– 12 weeks
Guselkumab
 – 16 weeks
Ustekinumab – 24 weeks for PsA. 16 weeks for psoriasis
) (
4th line: 
Consider an alternative listed above that has not already trialled.
) (
Review for adequate response.  
Defined  as
 an improvement in at least 2 of the 4 PsARC criteria (1 of which has to be joint tenderness or swelling score), with no worsening in any of the 4 criteria.  If no adequate response review for alternative 
) (
1
st
 line DMARDs
Patients to have tried 2 DMARDs either separately or in 
combination .
 If a standard DMARD taken at the maximum tolerated dose for at least 3 months does not provide adequate relief from symptoms, consider switching to or add
ing another standard DMARD
) (
Patient has peripheral arthritis with 3 or more tender joints and 3 or more swollen joints and disease has not responded to adequate trials of at least 2 standard DMARDs, given either alone or in combination (for 6 months total)
)







 (
Cost Hierarchy
 (lowest acquisition cost to highest)
Adalimumab
8
.   
Secukinumab
 300mg
Infliximab IV
9
.   
ixekizumab
Secu
kinumab
 150mg
 
10
.   
guselkumab
Etanercept
 and Infliximab s/c
Upadacitinib
11
. 
golimumab
Tofacitinib
12
. 
certolizumab
Apremilast
13
. 
ustekinumab
) (
Or
 
JAKinhibitor
 
tofacitinib
 or 
upadacitinib
 
(As per NICE TA
 543 and 
768
)
 
Not suitable for those at high risk of VTE. 
) (
2
nd
 line
 
Eithe
r
 Anti-TNF 
- 
Adalimumab
, 
certolizumab
, 
etanercept
, 
golimumab
 or infliximab (As per NICE TA’s 199,445, 220) 
) (
 
Or
 IL-17 blocking agent
 (As per NICE TA 445
, NICE537.
)
 
secukinumab
 150mg or 
ixekizumab
 (light loading)
  
NOT FOR USE IF BACKGROUND OF IBD
) (
OR
 
guselkumab
 (as per NICE TA711) 8 weekly dosing.  Only suitable for patients with moderate to severe psoriasis
) (
 
OR
 
JAK inhibitor -
Tofacitinib
  or
 
upadacitinib
 (as per NICE TA 543 
and 768
).  
) (
OR
 
Ustekinumab
 (As per NICE TA 340)
) (
OR 
Alternative IL-17 blocking agent
 
Secukinumab
 (As per NICE TA 445) NB starting dose of 300mg as patient is anti-TNF inadequate responde
r or 
ixekizumab
 (as per NICE TA537
) consider heavy loading schedule
 
AVOID IF HISTORY OF IBD
) (
3
rd
 line: 
Either
 Alternative Anti-TNF therapy to that used above: Adalimumab, certolizumab pegol, etanercept, golimumab or infliximab (As per NICE TA’s 199,445, 220)
) (
Review for adequate response.  
Defined  as
 an improvement in >2 of the 4 PsARC criteria (1 of which has to be joint tenderness or swelling score), with no worsening in any of the 4 criteria.  If no adequate response review for alternative. 
) (
OR
 
Apremilast
(As per NICE TA 433) NB: Formulary status is only for patients with 
severe 
needle phobia.
)	
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Verify the diagnosis


Improve inhaler
technique and spacer


use if using MDIs




Encourage safe
disposal of inhalers


Choose DPIs as
first line therapy


where inhaler
technique allows






Choose the most
effective formulation


Support adherence
with preventer use


Minimise propellant 


Patient education
Reduce reliance on
SABA relievers
Monitor inhaler
prescription requests
& over-ordering


Return to pharmacy
Click for further info


e.g. beclometasone
200mcg 1 puff BD uses half
as much propellant as
100mcg 2 puffs BD


Environmental Impact of


INHALERS
BACKGROUND


HOW DOES THIS RELATE TO INHALERS?


BCUHB POSITION


Quick Guide for management of adult patients


Climate change is the greatest global health threat of the 21st century, but the
healthcare sector itself is one of the largest sources of global emissions. Welsh
Government declared a climate emergency in 2019, and there is a goal to reach
net zero emissions in the Welsh public sector by 2030. In March 2021, the NHS
Wales Decarbonisation Strategic Delivery Plan was released to address the climate
emergency. The NHS Wales requirements under the Well-being of Future
Generations (Wales) Act 2015 means that the climate must be considered at an
everyday decision-making level. Decarbonisation has a critical role to play in
meeting this duty.


Pressurised metered dose inhalers (pMDIs) and Breath Actuated Inhalers (BAIs)
contain hydrofluorocarbon (HFC) propellants. These are powerful greenhouse
gases which contribute to global warming. DPIs do not contain these propellants.
The UK uses a high proportion of pMDI inhalers; accounting for 70% of all inhalers
prescribed. In contrast, DPIs make up the majority of inhalers prescribed in most
European countries. MDIs have therefore been identified as a carbon hotspot
within the NHS, with key actions and initiatives on reducing carbon emissions
from inhalers noted in the NHS Wales Decarbonisation Strategic Delivery Plan.
NICE has also produced an inhaler decision aid to facilitate discussion with
patients about inhaler options including their effect on the environment. British
Thoracic Society (BTS) guidelines recommend that inhalers with low global-
warming potential should be used when they are likely to be equally effective. All
Wales & RHIG recommend DPIs prescribed where suitable due to lower associated
carbon emissions.


BCUHB recognises the need to mitigate our impact on the environment and
reduce emissions. Decisions about inhaler choice should be made on an individual
patient basis. Where a patient’s inhaler technique allows, DPIs should be the first
line choice in adult patients of inhaler given the reduced carbon footprint.


e.g. LAMA/LABA dual
bronchodilation in COPD


Combination inhalers
where possible 


Refer to supplementary
info on asthma & COPD
& guidelines 


Yasmina Hamdaoui & Catrin Roberts | Approved by Respiratory Medicines Management Group & DTG 04/05/22



https://spira.uk/spira_decarb.html

https://www.recyclenow.com/what-to-do-with/inhalers-0

https://www.nice.org.uk/guidance/ng80/resources/inhalers-for-asthma-patient-decision-aid-pdf-6727144573

https://www.nice.org.uk/guidance/ng80/resources/inhalers-for-asthma-patient-decision-aid-pdf-6727144573

https://www.nice.org.uk/guidance/ng80/resources/inhalers-for-asthma-patient-decision-aid-pdf-6727144573

https://www.brit-thoracic.org.uk/about-us/governance-documents-and-policies/position-statements/#:~:text=Environment%20and%20Lung%20Health%20Position%20Statement%202020

https://awttc.nhs.wales/files/guidelines-and-pils/all-wales-adult-asthma-management-and-prescribing-guideline-pdf/

https://awttc.nhs.wales/files/guidelines-and-pils/all-wales-copd-management-and-prescribing-guideline-pdf/





BCUHB Suggested Treatment Options based on AWMSG Guidelines
ASTHMA
SABA


Salbutamol Easyhaler
100micrograms PRN


Salbutamol MDI 
100micrograms via spacer PRN 
(prescribe a lower carbon footprint 


brand e.g. Salamol® MDI)


Terbutaline Turbohaler Salbutamol Easi-breathe 
100micrograms PRN


ICS
Budesonide Easyhaler


100micrograms TWO doses BD
Clenil* or Soprobec*


200micrograms ONE puff BD


ICS/LABA (low-moderate strength)
Relvar Ellipta 92/22 ONE dose OD


ICS/LABA (moderate strength)


Fostair Nexthaler 100/6 
ONE dose BD or MART


Fostair* or Luforbec* MDI 
100/6 TWO puffs BD or MART 


OR use 200/6 ONE puff BD
ICS/LABA (high strength) fixed dose


Fostair Nexthaler 200/6 
TWO doses BD Fostair* MDI 200/6 


TWO puffs BD
Relvar Ellipta 184/22 
ONE dose once daily


Add on LAMA
(on secondary care advice)


Spiriva Respimat 2.5micrograms TWO puffs OD 


SABA Short Acting Beta2 Agonist LAMA Long Acting Muscarinic Antagonist


LABA Long Acting Beta2 Agonist ICS Inhaler Corticosteroid


MART Maintenance And Reliever Therapy *MDI’s should be used with a spacer device


COPD
SABA


Salbutamol Easyhaler
100micrograms PRN


Salbutamol MDI 100micrograms 
via spacer PRN 


(prescribe a lower carbon footprint 
brand e.g. Salamol® MDI)


Salbutamol Easi-breathe 
100micrograms PRN


LABA/LAMA
Anoro Ellipta 55/22 


ONE dose OD


Bevespi* Aerosphere MDI 7.2/5 
TWO puffs BD


Spiolto Respimat 2.5/2.5 
TWO puffs OD


Duaklir Genuair 340/12 
ONE dose BD


ICS/LABA
Fostair Nexthaler 100/6 


TWO doses BD Fostair* MDI 100/6 
TWO puffs BD 


OR use 200/6 ONE puff BDRelvar Ellipta 92/22 
ONE dose OD


ICS/LABA/LAMA


Trelegy Ellipta 92/55/22
ONE dose OD Trimbow* MDI 87/5/9 


TWO puffs BDTrimbow NEXThaler 88/5/9 
TWO doses BD


For full guidance refer to 
the All-Wales Guidelines 


for asthma and COPD


Assess inhaler technique 
using suitable device.
Can the patient inhale 


quickly & deeply?


Choose DPI


Choose MDI


Lower Carbon Footprint


Higher Carbon Footprint


Yes


No


REMEMBER:


RIGHT INHALER 


FOR THE RIGHT 


PATIENT!






